— . J

e

VITPILEN 125 - B.D. 2024 <2024><JP><F1086X1>

MASK, FENDERS
70470

Pos Part Number Description Additional Text Quantity
1 AB61708110000CC Front fender 1.00
2 A61708109020 fender brace right 1.00
3 AB61708109010 fender brace left 1.00
4 J900000601901 screw socket step M6x1 4.00
5 93009059000 Washer nylon 6.00
6 J031050161 Panhead screw with shoulder 2.00
7 J900000601700 Special screw M6x16.5 2.00
8 J910000600505 NUT HEX THICK 2.00
9 94512082000 Side reflector 2.00




10 AB61708019000 TRAY UNDER 1.00
11 AB61708018010 COWL SEAT 1.00
12 A61708013000 FENDER REAR 1.00
13 AB61703002041 DAMPER SEAT REAR 1.00
14 A61703002040 rear subframe bracket 1.00
15 AB61714040050 STRUCTURE LAMP TAIL 1.00
16 AB61708015010 COVER HOLDER PLATE NUMBER 1.00
17 A61708028000 STRUCTURE HOLDER PLATE NUMBER 1.00
18 J900000601608 Special screw M6x16 2.00
20 AB61708015000 HOLDER PLATE NUMBER REAR 1.00
21 J900000801602 screw button head M8x1.25 4.00
22 0800000900604 COLLAR 4.00
23 J650002001400 Rubber grommet 4.00
24 J900000601207 SCREW SOCKET STEP M6X1 4.00
25 J900000601207 SCREW SOCKET STEP M6X1 2.00
26 J025060101 Hexagon screw M6X10 4.00
27 J650002201400 GROMMET 2.00
28 90508041010 SCREW K50X12 2.00
29 J900000601501 screw socket step M6x1 3.00
30 90508006001 SOCKET HEAD BOLT M6X12 6.00
31 AB61714040070 COVER STRUCTURE LAMP TAIL RH 1.00
32 AB61714040060 COVER STRUCTURE LAMP TAIL LH 1.00
33 90508041010 SCREW K50X12 2.00
34 90508006001 SOCKET HEAD BOLT M6X12 1.00
35 93003077000 Clip nut M6 1.00
36 90808073000 SPECIAL SCREW M6X1X10 1.00
37 J900000601504 BOLT FLANGED STEP M6X1 2.00
42 J900000602300 Oval head screw with hex. sock 4.00
43 J800000601301 Bushing 6.2x13.3x15.5 2.00
44 93014017000 Rubber bushing 2.00
45 AB61714010000C1 STRUCTURE H-LAMP JU181710 BLCK 1.00
46 J900000601208 BOLT SOCKET-M6X1XL12XCL8.8XBLA 2.00
48 J650001701300 GROMMET 4.00
51 J900000601203 Linsenkopf-Schraube M6x20 2.00
52 A61711083010 COVER LAMP HEAD REAR 1.00
53 J900000601505 BOLT FLANGED STEP M6X1 2.00
54 J900000602010 screw button head step M6x1 2.00
56 AB61714060000 HOLDER SPEEDOMETER 1.00
57 J800000601300 SLEEVE 2.00
58 J031050101 screw butn hd-m5x0.8xI10xblkxs 2.00
60 93035033010 Washer 2.00




